Cancer Chemother Pharmacol (2016) 77:685–692 DOI 10.1007/s00280-016-2975-0

ORIGINAL ARTICLE



Adaptive dosing of anticancer drugs in neonates: facilitating evidence-based dosing regimens

Gareth J. Veal¹ · Julie Errington¹ · Jairam Sastry² · Julia Chisholm³ · Penelope Brock³ · Daniel Morgenstern³ · Kathy Pritchard-Jones⁴ · Tanzina Chowdhury³

Received: 8 September 2015 / Accepted: 19 January 2016 / Published online: 13 February 2016 © The Author(s) 2016. This article is published with open access at Springerlink.com

Abstract

Purpose Selection of the most appropriate chemotherapy dosing regimens for neonates treated within the first weeks of life represents a significant clinical dilemma. Due to a lack of information relating to the clinical pharmacology of anticancer drugs in these challenging patients, current dosing guidelines are based on limited scientific rationale. In the current study, we investigate the utilisation of therapeutic drug monitoring approaches in neonates with localised hepatoblastoma, Wilms' tumour and stage 4S neuroblastoma, being treated with widely used anticancer drugs.

Methods Plasma concentrations of cisplatin, vincristine, etoposide and carboplatin were quantified in two neonates being treated within the first 3 weeks of life and in a 32-week preterm infant treated at a gestational age of 40 weeks. Therapeutic drug monitoring was carried out where appropriate, based on the pharmacokinetic data obtained in conjunction with clinical response and toxicity. *Results* Treatment of a child aged 2 weeks with a recommended cisplatin dose reduction for weight to 1.8 mg/kg resulted in achievement of unbound cisplatin plasma concentrations of 0.01–0.08 µg/mL, markedly lower than exposures previously reported in infants and older children. A

Gareth J. Veal G.J. Veal@ncl.ac.uk

- ¹ Northern Institute for Cancer Research, Paul O'Gorman Building, Medical School, Framlington Place, Newcastle University, Newcastle upon Tyne NE2 4HH, UK
- ² School of Medicine, Glasgow University, Glasgow G12 8QQ, UK
- ³ Great Ormond Street Hospital, London WC1N 3JH, UK
- ⁴ Institute of Child Health, University College London, London WC1N 1EH, UK

dose increase to 2.7 mg/kg was implemented, leading to the achievement of levels more in-line with those previously reported. This increased dose level was well tolerated over six courses of treatment, resulting in a good response to cisplatin monotherapy and the patient remains in remission at 3.5 years. In contrast, a 50 % vincristine dose reduction for weight in a 3-week-old neonate resulted in plasma concentrations comparable to levels observed in older children, leading to successful treatment and continued remission at 2 years. In a third patient, etoposide and carboplatin clearance values normalised to body weight were comparable to those reported in older children, resulting in comparatively lower exposures following reduced dosing.

Conclusions The current report provides unique data on the pharmacokinetics of several widely used anticancer drugs in neonates treated within the first few weeks of life. The provision of these data acts as a useful reference point to support future dosing decisions to be made by clinicians in the treatment of these challenging patients.

Keywords Neonates · Chemotherapy · Hepatoblastoma · Neuroblastoma · Wilms' tumour · Cisplatin · Vincristine · Carboplatin · Etoposide · Therapeutic drug monitoring

Introduction

Selection of the most appropriate dosing regimen to administer to neonates within the first few weeks of life represents a significant clinical dilemma. Developmental physiological changes that occur following birth have the potential to significantly impact drug disposition and therefore the likely clinical outcome, in terms of observed response and toxicity [1, 2]. It is therefore a concern that there currently exists a lack of scientific rationale and standardisation for many well established drugs, in terms of the dosing regimens implemented for these very young infants, with many commonly utilised regimens largely defined for children between 3 and 12 months of age [3]. Markedly reduced dosing would appear to be a widely accepted approach in these patients, largely driven by concerns over an increased susceptibility to the side effects of treatment in developing neonates and/or the premise that drugs will be handled differently than in older children in terms of drug disposition. However, in the vast majority of cases there would appear to be limited scientific rationale on which to base these assumptions.

There currently exist relatively limited data concerning anticancer drug disposition in the neonatal patient population. While some excellent review papers in this area have previously been published, they highlight the dearth of information currently available from pharmacokinetic studies in infant patients per se and a complete lack of data generated from studies within the first few weeks of life for all but a handful of anticancer drugs [4, 5]. Where studies have been carried out, drug disposition has generally been shown to differ from that observed in older children and adults, most likely relating to the continuing development and maturation of renal and hepatic function in the neonate, which may significantly impact on drug metabolism and elimination [6, 7].

Previous studies carried out by our group have highlighted the clinical benefits of carrying out therapeutic drug monitoring (TDM) approaches with the anticancer drug carboplatin. These studies have included the treatment of preterm and newborn neonates, diagnosed with retinoblastoma and treated within the first few weeks of life [8, 9]. The generation of additional pharmacokinetic data in this patient population, for a wider array of anticancer drugs and tumour types, will facilitate the implementation of more appropriate evidence-based dosing regimens for the future treatment of neonates with cancer.

In the current study, we describe a series of case reports in neonates being treated with the anticancer drugs cisplatin, vincristine, etoposide and carboplatin for a range of tumour types within the first weeks of life. The marked interpatient variability previously observed for all four of these drugs in older children, combined with the known maturational changes in developing infants, provides a convincing case supporting the implementation of TDM studies with each course of therapy. Publication of these unique data, even in small patient numbers, will help to provide some guidance and rationale for the future treatment of neonates with these commonly used anticancer drugs.

Materials and methods

Patient treatment

Three neonates being treated with various anticancer drugs were studied at two clinical centres in the UK. The first patient (001) was born full term, diagnosed with localised hepatoblastoma and treated with cisplatin monotherapy at 2 weeks of age and a body weight (BW) of 3.0 kg. The patient had a creatinine level of 22 µmol/L (within the normal range for this age [10]), liver function tests as measured by AST and ALT values of 29 and 9 U/L, respectively, and an albumin level of 22 g/L (all within normal ranges based on age [11]). An elevated bilirubin level of 199 µmol/L was observed (predominantly unconjugated bilirubin associated with neonatal jaundice) in addition to a highly elevated LDH level of 1067 U/L. An initial cisplatin dose of 5.4 mg (1.8 mg/kg) was administered as a 24-h intravenous infusion on course 1 of treatment, and blood samples were collected for quantification of cisplatin plasma concentrations. Prior to course 2 of treatment, the patient had a creatinine level of 21 µmol/L, AST and ALT values of 39 and 13 U/L, respectively, and an albumin level of 25 g/L (all within normal ranges based on age [10, 11]). The elevated bilirubin level measured on course 1 of treatment had reduced to 44 µmol/L prior to cisplatin administration on course 2. The dose of cisplatin was increased to 8.3 mg (2.7 mg/kg) on course 2 of treatment, based on the plasma concentrations observed on course 1 and how the patient tolerated treatment, with blood samples for pharmacokinetic analysis again collected.

The second patient (002) was born full term and diagnosed with Wilms' tumour (stage 1 intermediate risk) on day 2 of life. They received weekly vincristine following a primary nephrectomy, according to the protocol recommended dose of 1.5 mg/m² vincristine reduced by 50 % due to the very young age of the patient (3 weeks of age, BW 3.3 kg). A dose of 0.16 mg (0.05 mg/kg, 0.75 mg/ m²) was administered as a short intravenous infusion, with blood samples collected for quantification of vincristine plasma concentrations. The patient had a creatinine level of 46 μ mol/L (within the normal range for this age [10]) at initiation of chemotherapy, normal liver function tests (ALT 17 U/L, ALP 147 U/L), a bilirubin level of 13 µmol/L and an albumin level of 29 g/L (within normal ranges for patient age [11]). Albumin levels were seen to progressively increase to from 29 to 34 g/L during treatment.

The third patient (003) received carboplatin, etoposide and vincristine for the treatment of stage 4S neuroblastoma with MYCN amplification. The patient had been born 8 weeks premature at a gestational age of 32 weeks and was suffering from anuria when treated at age 8 weeks (gestational age 40 weeks), with a body weight of 2.5 kg. At the time of treatment, the patient had a creatinine level of 43 µmol/L (within the normal range for this age [10]), a relatively low albumin level (21 g/L), elevated ALT (97 U/L) and elevated bilirubin (54 µmol/L), consistent with acute liver injury secondary to tumour and hepatic artery ligation. Blood samples were collected for the analysis of carboplatin and etoposide plasma concentrations. Carboplatin was administered at a dose of 10 mg (4 mg/kg) as a 1-h intravenous infusion on days 1, 2 and 3 of treatment. Etoposide was administered as a 4-h intravenous infusion at a dose of 8 mg (3.2 mg/kg) on day 1 and at a dose of 12.5 mg (5 mg/ kg) on days 3 and 4 of treatment, with vincristine administered as a short intravenous infusion at a dose of 0.28 mg (0.11 mg/kg) on day 4 only. The patient underwent continuous veno-venous haemofiltration (CVVH) before and after chemotherapy due to oligo-anuria.

Patient characteristics are provided alongside details of individual patient treatment in Table 1. Ethical approval was not required for this approach to treatment, providing information on drug levels as a clinical request by the treating centre to be used alongside tolerability data to guide the selection of dosing regimens over multiple courses of treatment. TDM in this setting was carried out at the request of the treating clinician.

Blood sampling and analysis

For patient 001, blood samples (1 mL) for pharmacokinetic analysis were obtained from a central line prior to cisplatin infusion, 6 h after the start of infusion, at 24 h (end of infusion) and at 8 h following the end of infusion. Plasma was separated from whole blood samples by centrifugation (1200 g, 4 °C, 10 min), and 0.5 mL was then removed and placed in an Amicon Centrifree micropartition unit with a 30,000 MW cut-off (Millipore, Edinburgh, UK). This sample was centrifuged (1500 g, 4 °C, 15 min) to obtain plasma ultrafiltrate for determination of free cisplatin levels. For patient 002, blood samples (2 mL) were collected at 30 min, 2 h, 6 h and 24 h following a short bolus infusion of vincristine, and plasma was immediately separated by centrifugation (1200 g, 4 °C, 10 min). For patient 003, blood samples were obtained before carboplatin infusion, 30 min after the start of infusion, at 1 h (end of infusion) and at 1 and 2 h after the end of infusion on days 1 and 2 of treatment. Plasma was separated from whole blood samples by centrifugation (1200 g, 4 °C, 10 min), and 0.5 mL was then removed for preparation of plasma ultrafiltrate as described above, for determination of free carboplatin levels. For analysis of etoposide levels in this patient, blood samples were collected at 2 h after the start of infusion, at 4 h (end infusion) and at 2 h after the end of infusion on day 1 of treatment, and plasma was immediately separated

T

I

by centrifugation (1200 g, 4 °C, 10 min). All samples for quantification of drug levels were stored at -20 °C prior to analysis.

Samples were sent by overnight courier, on dry ice and in an insulated container, to the Northern Institute for Cancer Research, Newcastle University. Cisplatin and carboplatin pharmacokinetic analyses were carried out by flameless atomic absorption spectrophotometry (AAS) using a Perkin-Elmer AAnalyst 600 graphite furnace spectrometer (Perkin-Elmer Ltd, Beaconsfield, UK). Total and free (unbound) platinum levels were determined in plasma and plasma ultrafiltrate samples, respectively, as described previously [12, 13]. All samples were analysed in duplicate, and values expressed as the average of these measurements. Duplicate values were within 15 % of each other in all cases. Intra- and inter-assay coefficients of variation for a quality assurance sample had to be <10 % for an assay to be valid. The limit of detection for the AAS assay was 0.10 µg/mL. Quantification of vincristine levels in plasma samples was carried out using a validated liquid chromatography-mass spectrometry (LC/MS) assay, with a lower limit of quantification (LLOQ) of 0.50 ng/mL as previously described [14]. Etoposide plasma concentrations were determined using an API 2000 LC/MS assay, with a standard curve of 0.20-10.0 µg/mL as previously described [15]. Intra-assay coefficients of variation were <10 % in all cases.

Statistical analysis

Pharmacokinetic parameters for cisplatin, vincristine and etoposide were calculated by non-compartmental analysis using the WinNonlin software package. Carboplatin clearance (Cl) and AUC were determined by Bayesian analysis using a two-compartment model as described previously [13, 16].

Results

Drug treatment and dose adjustment

Patient 001 was treated with cisplatin at 2 weeks of age (BW 3.0 kg) at an initial dose of 1.8 mg/kg administered as a 24-h intravenous infusion. Concentrations of unbound cisplatin measured in plasma ultrafiltrate, determined over a 48-h period following the start of administration, ranged from 0.01 to 0.08 μ g/mL, with corresponding total cisplatin concentrations in plasma ranging from 0.19 to 0.56 μ g/mL (Fig. 1a). These levels are approximately fivefold lower than concentrations previously reported in childhood cancer patients receiving cisplatin for the treatment of hepatoblastoma and other tumour types [12]. Based on the low



Fig. 1 Plasma concentrations of unbound and total cisplatin measured in patient 001 following treatment with cisplatin administered as a 24-h intravenous infusion at a dose of 1.8 mg/kg at 2 weeks of age on course 1 (a) and a dose of 2.7 mg/kg at 4 weeks of age on course 2 (b)

plasma concentrations observed on course 1 of treatment, the dose of cisplatin was increased by 50 % to a dose of 2.7 mg/kg on course 2 (at 4 weeks of age) and levels again quantified. Following this dose increase, concentrations of unbound cisplatin ranged from 0.12 to 0.16 µg/mL, with corresponding total cisplatin concentrations in plasma ranging from 0.97 to 1.36 µg/mL (Fig. 1b). Table 2 shows the key pharmacokinetic parameters determined following doses of 1.8 and 2.7 mg/kg in this patient. Unbound cisplatin Cl values of 10.6 and 10.1 mL/min/kg were observed on course 1 and 2 of treatment, following doses of 1.8 and 2.7 mg/kg, respectively, with corresponding $AUC_{0-\infty}$ values of 168 and 266 µg/mL min. These data compare to unbound cisplatin Cl values of 3-15 mL/min/kg and AUC values of 300-810 µg/mL min previously reported in children aged 0.5-19.3 years of age, following a dose of 100 mg/m² (approximately 3–5 mg/kg) cisplatin, similarly administered as a 24-h intravenous infusion [17]. Inclusion of the data obtained in the current study with these previously published data indicates an apparent relationship between patient BW and normalised cisplatin clearance, with a trend towards proportionally higher clearance values in smaller patients (Fig. 2). Unbound cisplatin $t_{1/2}$ values

Table 2 Pharmacokinetic parameters for unbound and total cisplatin following administration of 1.8 mg/kg (course 1) and 2.7 mg/kg (course 2) cisplatin as a 24-h intravenous infusion to a 2-week-old neonate

Cisplatin dose (mg/kg)	Total cisplatin			Unbound cisplatin			
	Cmax (µg/mL)	$AUC_{0-\infty}$ (µg/mL min)	Cl (mL/min/kg)	Cmax (µg/mL)	$AUC_{0-\infty}$ (µg/mL min)	Cl (mL/min/kg)	
1.8	0.56	1433	1.24	0.08	168	10.6	
2.7	1.36	5756	0.47	0.16	266	10.1	



Fig. 2 Relationship between patient body weight and unbound cisplatin clearance normalised to body weight in a paediatric patient population (data from a previously published study [17] with data included from patient 001 shown in *red*)

observed in the current study were 7.0 and 4.3 h on courses 1 and 2 of treatment, respectively, whereas total cisplatin $t_{1/2}$ values increased from 13.5 h on course 1 to 36.0 h on course 2 of treatment.

Patient 002 received vincristine at 3 weeks of age (BW 3.3 kg), as a short intravenous infusion at a 50 % reduced dose level of 0.75 mg/m², equivalent to 0.05 mg/kg. Vincristine concentrations ranged from 11.2 ng/mL at 30 min post-infusion to 1.1 ng/mL at 24 h (Fig. 3), comparable to levels reported in older children (3-9 years of age) with Wilms' tumour, following the recommended full dose of 1.5 mg/m² for children weighing >12 kg (range of 5.0-12.4 ng/mL at 30 min and 1.1–2.3 ng/mL at 24 h) [14]. Vincristine pharmacokinetics calculated by non-compartmental analysis included a Cl of 29.8 mL/min (142 mL/ min/m²) and an AUC_{0-24h} of 4066 ng/mL min, as compared to previously reported Cl values of 120-897 mL/min (169-825 mL/min/m²) and AUC_{0-24h} values of 1591-8310 ng/ mL min [14]. Table 3 shows the key pharmacokinetic parameters determined for vincristine in this patient.

Patient 003 received carboplatin, etoposide and vincristine for the treatment of stage 4S neuroblastoma with MYCN amplification, at a gestational age of 40 weeks (BW 2.5 kg). Plasma concentrations of carboplatin and etoposide were quantified on day 1, with carboplatin levels again analysed on day 2 of treatment. Concentrations of unbound carboplatin following a dose of 4 mg/kg/day peaked at 7.3 and 6.6 µg/mL on days 1 and 2 of treatment, respectively,



Fig. 3 Plasma concentrations of vincristine measured in patient 002 following short intravenous administration of a single dose of $0.75 \text{ mg/m}^2 (0.05 \text{ mg/kg})$

with corresponding AUC values of 2.3 and 1.1 mg/mL min observed. Carboplatin Cl values of 4.4 mL/min (1.8 mL/min/kg) on day 1 of treatment and 9.4 mL/min (3.8 mL/min/kg) on day 2 were calculated. These values compare with previously published data from infant neuroblastoma patients aged between 2 and 14 months of age, which showed a range of carboplatin Cl values of 12.8–33.6 mL/min (2.1–3.5 mL/min/kg) and achievement of AUC values of 1.4–3.1 mg/mL min following a carboplatin dose of 6.6 mg/kg recommended for children <12 kg [15].

Etoposide concentrations determined in patient 003 following a dose of 3.2 mg/kg peaked at a plasma concentration of 6.1 μ g/mL at the end of a 4-h intravenous infusion. Table 4 shows the key pharmacokinetic parameters for etoposide in this patient studied at a gestational age of 40 weeks. Etoposide Cl was 1.95 mL/min (0.78 mL/min/ kg), with an observed AUC value of 4.1 mg/mL min. These values compare to reported AUC values ranging from 3.4 to 11.0 mg/mL min and Cl values of 3.2–13.0 mL/min (0.46– 1.45 mL/min/kg) in a previous study investigating etoposide pharmacokinetics in infant patients aged 2–14 months of age, following an etoposide dose of 5 mg/kg/day administered as a 2-h infusion.

Treatment response and toxicity

Patient 001 received a total of six courses of cisplatin, with the dose increased on course 2 based on plasma

 Dose (mg/kg)
 Dose (mg)
 Cl (mL/min)
 Cl (mL/min/m²)
 AUC_{0-24h} (ng/mL min)
 $t_{1/2}$ (h)
 Vz (L)

 0.05
 0.16
 29.8
 142
 4066
 13.8
 35.5

Table 3 Pharmacokinetic parameters for vincristine following administration of 0.75 mg/m^2 (0.05 mg/kg) vincristine as a short intravenous infusion in a 3-week-old neonate

Table 4 Pharmacokinetic parameters for etoposide following administration of 3.2 mg/kg etoposide as a 4-h intravenous infusion in a preterm infant at an age of 8 weeks (gestational age of 40 weeks)

Dose (mg/kg)	Dose (mg)	Cl (mL/min)	Cl (mL/min/kg)	$AUC_{0-\infty}$ (mg/mL min)	$t_{1/2}$ (h)	Vz (L)
3.2	8	1.95	0.78	4.1	5.8	1.0

concentrations observed on course 1. The increased dose level of 2.7 mg/kg was then maintained for courses 3–6 of treatment with no grade 3/4 toxicities reported. The patient responded well to cisplatin monotherapy, allowing complete surgical resection, and is now in complete remission 3.5 years from the end of treatment. Patient 002 received weekly vincristine for 10 weeks post-nephrectomy, following diagnosis of Wilms' tumour on day 2 of life. No toxicities were observed following treatment and the patient remains in remission at 2 years of age. Patient 003 was suffering from anuria at the time of treatment and died 6 days after the start of chemotherapy with hepatomegaly, coagulopathy, haemodynamic compromise and renal failure related to disease progression.

Discussion

Administration of the most appropriate doses of anticancer drugs to neonates within the first few weeks of life represents a significant clinical challenge. Dose adjustments recommended in clinical trial and treatment protocols are generally extrapolated from experience in dosing older infants. While it may be unrealistic to design large prospective clinical trials to generate data in large numbers of children within this defined population, it is essential that clinical pharmacology data generated are published to help guide future patient treatment. This is particularly important bearing in mind the potential impact of ontogeny on expression of drug transporters and hence drug disposition, which is likely to be most relevant to neonates and preterm infants [18]. Without the publication of case reports and minimal datasets on small numbers of patients, clinicians will continue to struggle with the same concerns and uncertainties when treating preterm infants and neonates with cancer, and the actual impact of ontogeny on drug disposition will be difficult to assess. In order to improve the knowledge base in this area and have a real impact on clinical treatment, international collaboration and sharing of data will be required, ideally in the form of a single accessible database.

In the current study, we report on pharmacokinetic data for the anticancer drugs cisplatin, vincristine, etoposide and carboplatin, generated in two neonates being treated within the first 3 weeks of life and in a 32-week preterm infant treated at a gestational age of 40 weeks. It is currently common practice to dose infant patients (less than 1 year of age) based on BW, alongside additional dose reductions, such as a 50 % dose reduction for children <6 months of age [5, 19]. However, this may not necessarily be the most clinically advantageous approach [19, 20]. While it is essential that developing neonates are not subject to unnecessary side effects associated with their treatment, it is equally important that clinically meaningful exposures of drugs are achieved, in order for them to exhibit appropriate anti-tumour activity.

Treatment of a neonate diagnosed with hepatoblastoma at 2 weeks of age provided an opportunity to generate pharmacokinetic data on cisplatin in this very young child, with a view to guiding therapy on course 2 of treatment in addition to providing information that may be useful for guiding future patient treatment in similar clinical situations. As reported by van den Berg et al. [5], dose recommendations for cisplatin are difficult to provide due to the lack of pharmacokinetic data published in infants. Following administration of a recommended dose of 1.8 mg/kg on course 1 of treatment in this patient, cisplatin levels were markedly lower than concentrations previously reported in the literature for children being treated for hepatoblastoma and other tumour types [12]. A 50 % dose increase to a dose level of 2.7 mg/kg was therefore implemented on course 2 of treatment, resulting in the achievement of plasma concentrations comparable to those previously reported in older children. As has previously been indicated for carboplatin [15], it may well be the case that cisplatin clearance values normalised for BW are proportionally higher in neonates and infants than in older children. Such differences may be related to a reduction in protein binding in neonates,

leading to a relative increase in renal and/or metabolic drug clearance, may be linked to differences in organ size relative to total body weight, or may reflect differences in ratios of fat, protein and intracellular water in this very young patient population. If this is the case, then these data would clearly not support the reduced dosing levels commonly proposed for these very young patients. While unbound cisplatin Cl was comparable between courses 1 and 2 of treatment, a marked difference in total cisplatin Cl was observed between courses (1.24 mL/min/kg on course 1 vs. 0.47 mL/min/kg on course 2), leading to a threefold increase in total cisplatin AUC. This could not be explained by a difference in albumin levels between course 1 and 2 of treatment (22 vs. 25 g/L, respectively), although bilirubin levels were markedly elevated prior to treatment on course 1 but not course 2. The differences in total cisplatin pharmacokinetics observed between two courses of treatment separated by only 2 weeks may indicate that constant monitoring of drug levels across sequential courses may be prudent for future neonate cancer patients.

Although it cannot be ruled out that the patient may have responded to treatment at the lower exposures observed, from a pharmacological perspective, such low cisplatin plasma concentrations would be a cause for concern and it is encouraging that the higher dose was well tolerated in this case. For the patient studied here, the increased dose of 2.7 mg/kg cisplatin was continued for courses 2–6 of treatment, with minimal toxicity observed, and the patient now remains in complete remission over 3 years following the end of treatment. This kind of TDM approach, utilising pharmacokinetic parameters to guide treatment, has previously been suggested for treating young patients with cisplatin due to the uncertainties of currently available dosing guidelines [21].

In contrast to the results obtained following cisplatin treatment in a neonate, implementation of a 50 % dose reduction for a 3-week-old Wilms' tumour patient being treated with vincristine resulted in achievement of a drug exposure comparable to values previously reported in older children [14]. The generation of these data in a TDM setting provided the clinical team with the confidence to maintain this dose level for 10 weeks of treatment, leading to ongoing complete remission in the absence of significant toxicity. These findings are supported by data from a previous study by Crom et al. [22], including pharmacokinetic data obtained from twins aged 2 months, indicating that dosing should be based on BW as opposed to BSA in infant patients. In this neonate setting, a 50 % reduction in dose for vincristine would appear to be appropriate.

The final patient studied was a 32-week preterm infant diagnosed with stage 4S neuroblastoma and MYCN amplification, being treated at 8 weeks of age (gestational age of 40 weeks). Although this patient died only 6 days after

the start of treatment, due to renal failure associated with disease progression, the pharmacokinetic data obtained again provide useful information in a rare and challenging clinical situation. Although carboplatin clearance values varied over the 2 days of pharmacokinetic sampling, they were comparable to those reported in previously studied infant neuroblastoma patients, resulting in the achievement of lower AUC values due to the lower dose of 4 mg/kg/ day implemented in this patient, as compared to a recommended dose of 6.6 mg/kg [15]. Similarly, for etoposide, the dose utilised (3.2 mg/kg) was lower than a standard dose of 5 mg/kg recommended in infant neuroblastoma patients [15, 23]. The etoposide clearance value observed in the current study was within the range previously reported in infants (0.46-1.45 mL/min/kg) and older children [15, 24], and the observed AUC therefore relatively low in comparison with this patient group, due to the lower dose administered. No conclusions can be drawn in relation to the pharmacokinetics of carboplatin and etoposide and clinical response or toxicity in this patient, as death due to disease progression occurred only days after treatment. In addition, the patient was receiving continuous venovenous haemofiltration (CVVH) before and after chemotherapy due to oligo-anuria and the impact of this on the pharmacokinetic parameters observed is unclear. However, the data generated would suggest that higher doses of carboplatin and etoposide may be beneficial in infant patients, assuming that they are appropriately tolerated. Indeed, this may be particularly relevant in the case of neonates being treated for stage 4S neuroblastoma, where outcome is extremely favourable if initial disease burden causing lifethreatening organ compromise can be overcome. In such a clinical situation, with a short window of opportunity to control rapidly growing abdominal disease in a high-risk situation, administration of the most appropriate and effective chemotherapy dosing regimen is likely to be critical.

The current report provides novel data on the pharmacokinetics of several widely used anticancer drugs in neonates treated within the first few weeks of life and provides a comparison with data generated in older infants and children where data are available. The provision of these clinical pharmacology data in a challenging patient population acts as a useful reference point to support future dosing decisions to be made by clinicians in the treatment of preterm infants and neonates within the first few weeks of life. The generation and publication of datasets such as these provide useful clinical direction and are essential if we are to develop meaningful dosing guidance for commonly used anticancer drugs in this patient population. Such data will allow decisions to be made as to the most appropriate dosing regimens to be utilised and identify which agents may require dose optimisation through TDM approaches on single or multiple courses of treatment.

Acknowledgments This work was supported in part by Cancer Research UK and the Experimental Cancer Medicine Centre Network.

Compliance with ethical standards

Conflict of interest The authors declare that they have no conflict of interest.

Open Access This article is distributed under the terms of the Creative Commons Attribution 4.0 International License (http://creativecommons.org/licenses/by/4.0/), which permits unrestricted use, distribution, and reproduction in any medium, provided you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons license, and indicate if changes were made.

References

- Besunder JB, Reed MD, Blumer JL (1988) Principles of drug biodisposition in the neonate (part I). Clin Pharmacokinet 14:189–216
- Kearns GL, Abdel-Rahman SM, Alander SW, Blowey DL, Leeder JS, Kauffman RE (2003) Developmental pharmacology—drug disposition, action and therapy in infants and children. New Engl J Med 349:1157–1167
- Adamson PC (2010) It's not easy being small. Pediatr Blood Cancer 54:341–343
- Bartelink IH, Rademaker CM, Schobben AF, van den Anker JN (2006) Guidelines on paediatric dosing on the basis of development physiology and pharmacokinetic considerations. Clin Pharmacokinet 45:1077–1097
- van den Berg H, van den Anker JN, Beijnen JH (2012) Cytostatic drugs in infants: a review on pharmacokinetic data in infants. Cancer Treat Rev 38:3–26
- Van der Heijden AJ, Grose WFA, Ambagtsheer JJ, Provoost AP, Wolff ED, Sauer PJJ (1988) Glomerular filtration rate in the preterm infant: the relation to gestational and postnatal age. Eur J Paediatr 148:24–28
- Alcorn J, McNamara PJ (2002) Ontogeny of hepatic and renal systemic clearance pathways in infants: part I. Clin Pharmacokinet 41:959–998
- Picton SV, Keeble J, Holden V, Errington J, Boddy AV, Veal GJ (2009) Therapeutic monitoring of carboplatin dosing in a premature infant with retinoblastoma. Cancer Chemother Pharmacol 63:749–752
- 9. Veal GJ, Errington J, Hayden J, Hobin D, Murphy D, Dommett RM et al (2015) Carboplatin therapeutic monitoring in preterm and full-term neonates. Eur J Cancer 51:2022–2030

- Boer DP, de Rijke YB, Hop WC, Cransberg K, Dorresteijn EM (2010) Reference values for serum creatinine in children younger than 1 year of age. Pediatr Nephrol 25:2107–2113
- 11. Rosenthal P (1997) Assessing liver function and hyperbilirubinemia in the newborn. Clin Chem 43:228–234
- 12. Veal GJ, Dias C, Price L, Parry A, Errington J, Hale J et al (2001) Influence of cellular factors and pharmacokinetics on the formation of platinum-DNA adducts in leukocytes of children receiving cisplatin therapy. Clin Cancer Res 7:2205–2212
- Veal GJ, Errington J, Tilby MJ, Pearson AD, Foot AB, McDowell H et al (2007) Adaptive dosing and platinum-DNA adduct formation in children receiving high dose carboplatin for the treatment of solid tumours. Br J Cancer 96:725–731
- 14. Israels T, Damen CWN, Cole M, van Geloven N, Boddy AV, Caron HN et al (2010) Malnourished Malawian patients presenting with large Wilms tumours have a decreased vincristine clearance rate. Eur J Cancer 46:1841–1847
- Veal GJ, Cole M, Errington J, Pearson AD, Gerrard M, Whyman G et al (2010) Pharmacokinetics of carboplatin and etoposide in infant neuroblastoma patients. Cancer Chemother Pharmacol 65:1057–1066
- Peng B, Boddy AV, Cole M, Pearson AD, Chatelut E, Rubie H et al (1995) Comparison of methods for the estimation of carboplatin pharmacokinetics in paediatric cancer patients. Eur J Cancer 31A:1804–1810
- Peng B, English MW, Boddy AV, Price L, Wyllie R, Pearson AD et al (1997) Cisplatin pharmacokinetics in children with cancer. Eur J Cancer 33:1823–1828
- Brouwer KL, Aleksunes LM, Brandys B, Giacoia GP, Knipp G, Lukacova V et al (2015) Human ontogeny of drug transporters: review and recommendations of the Pediatric Transporter Working Group. Clin Pharmacol Ther 98:266–287
- Veal GJ, Boddy AV (2012) Chemotherapy in newborns and preterm babies. Semin Fetal Neonatal Med 17:243–248
- 20. Cella M, Knibbe C, Danhof M, Della Pasqua O (2010) What is the right dose for children? Br J Clin Pharmacol 70:597–603
- Goodisman J, Souid AK (2006) Constancy in integrated cisplatin plasma concentrations among pediatric patients. J Clin Pharmacol 46:443–448
- Crom WR, de Graaf SS, Synold T, Uges DR, Bloemhof H, Rivera G et al (1994) Pharmacokinetics of vincristine in children and adolescents with acute lymphocytic leukemia. J Pediatr 125:642–649
- Rubie H, De Bernardi B, Gerrard M, Canete A, Ladenstein R, Couturier J et al (2011) Excellent outcome with reduced treatment in infants with nonmetastatic and unresectable neuroblastoma without MYCN amplification: results of the prospective INES 99.1. J Clin Oncol 29:449–455
- Kato Y, Nishimura S-I, Sakura N, Ueda K (2003) Pharmacokinetics of etoposide with intravenous drug administration in children and adolescents. Pediatr Int 45:74–79